G

(0 “‘7 ) - J

T2
-~

Ocec, VOL,!

RADIONUCLIDE REMOVAL
FOR
SMALL PUBLIC WATER SYSTEMS

Prepared by:

SMC Martian Inc.
900 West Valley Forge Road
P. 0. Box 859
Valley Forge, Pennsylvania 19482

Prepared for:

U.S. Environmental Protection Agency
Office of Drinking Water
Chester Pauls, Project Officer
401 M Street, SW
Washington, DC 20460

REGION W UBRARY T Contract No. 68-01-6285
U.S. ENVIRONMENTAL PROTECTION

AGENCY June 1983

1445 ROSS AVENUE

DALLAS, TEXAS 75202

570083010



ACKNOWLEDGEMENT

This manual was prepared for U.S. Environmental Protection Agency under
Contract No. 68-01-6285. Mr. Chester Pauls, EPA Project Officer, provided

valuable guidance to the project. The manual was compiled by SMC Martin
[...]
possibility of loss and deterior-
ation and to permit ready access
and prompt location of specific
data is an essential part of a
complete laboratory records
system.

To enable record keeping to be
neat and legible, forms should
also be provided and used. A
ball-point pen or a pencil hard
enough to resist smudging should
be used in recording data on the
various forms. Neat, legible
data will greatly reduce the
number of errors in data compila-
tion and subsequent use.

EMERGENCY PROCEDURES

Emergency conditions generally
result from either natural or
manmade causes. The primary
concern during a natural disaster
should be the safety of plant
personnel and the integrity of
the water quality. Temporary
failure to remove radionuclides

Polymers

Other expendable
items

Other
necessary
chemicals for
treatment
process

VII-3

will be of secondary importance
at times when there is no water
being produced by the plant or
when there is a lack of disinfec-
tion capability. Therefore, the
plant operator's actions in a
recovery phasé will be: first,
to restore water pressure, and
secondly to restore the
disinfection.

Specific emergency equipment
procedures are available from the
manufacturers. By reviewing
these procedures periodically,
the operator will be ready to
respond as needed. Examples
would include emergency power
generation or auxiliary direct-
drive engines, adequate water
supply and pressure to the chlori-
nators and extra sampling of the
system for bacteriological
monitoring.

SAFETY PROCEDURES
Without adequate safety precau-

tions, the operation of any water
plant is a dangerous occupation.



Radionuclide removal systems may
use moving mechanical equipment,
electrical motors and switchgear,
caustic and acidic chemicals, and
chlorination equipment, all of
which require a basic understand-
ing of safe practices.

Good housekeeping is an important
factor in plant safety. All
equipment and structures should
be kept orderly and in good
repair. Walkways should be
guarded with handrails and free
from oil and grease. By careful
ugse of equipment only as it is
intended to be used, accidents
can be minimized. Special pre-
caution should be taken near
electrical and mechanical equip-
ment. Examples follow:

1. The manufacturers' instruc-
tions regarding the proper
operation and maintenance
procedures for each piece of
mechanical equipment in the
facility should be followed.
When working on a piece of
mechanical equipment, all
power to the equipment
should be shut off by opening
the proper control switch
locking it out, and tagging
it to prevent others from
closing it. Never attempt
to perform preventive or
corrective maintenance on
machinery that is operating,
unless directed otherwise in
the manufacturers' instruc-
tion manual and verified by
your own evaluation of the
site-specific conditions,

2, Do not perform work on a
plece of electrical equipment
while standing on a wet or
damp floor. A rubber mat
should be placed on the
floor in front of electrical
panels as an added precaution.

VII-4

Do not use metal ladders
around electrical equipment,
and only use properly grounded
electrical tools.

3. Post emergency telephone
numbers at each plant tele-
phone. Alsoc post numbers
for chemical equipment
suppliers and manufacturers.
In case of emergency, contact
the owner, and state regula-
tory agency.

MAINTENANCE PROCEDURES

The specific maintenance functions
will be described by the equipment
manufacturers and will include
duties not required of every
operator because specific equip-
ment may require certain skills

or tools.

General maintenance for the three
types of systems proposed for
radionuclide removal are given
below:

1. Maintenance for Reverse
Osmosis (RO) Systems

2. Maintenance for Ion Exchange
Systems

3. Maintenance for Lime (Soda)
Softening Systems

Maintenance for Reverse Osmosis

sttems

Since the RO membrane literally
filters water, the membrane is
sensitive to clogging with particu-
late material, iron, manganese,
turbidity, organic substances and
certain other undissolved impuri-
ties in the water. Therefore,
considerable attention has to be
given to the pretreatment require-
ments for RO membranes in the
design and selection of equipment.



Nevertheless, there will still be
the need to periodically clean
the membranes.

The method used for cleaning will
depend on the type of membrane
used and specific manufacturer's
suggestions, however, the most
common techniques used are foam
ball swabbing and flushing with
chemical additives at low
pressure.

The cleaning schedule or frequency
will vary from system to system
depending on the nature of the
water being treated. The symptoms
of operation that dictate cleaning
the membranes are any one of the
following:

- excessive pressure drop
across the membrane
(20~50 psi above the orig-
inal pressure drop of
start-up)

- excessive decline of permeate
flow

- 1ncreasing total dissolved
solids in product water or
excessive radionuclide
passage.

Other maintenance associated with
RO systems would involve the

following items of major equipment:

1. high pressure pump
. (400-600 psi)

2. high pressure valves and
seals

3. chemical feed pumps

4. chemical feed make-up and
storage

5. reject water disposal
systems

6. normal maintenance associ-
ated with storage tanks,
system service pumps, and
chlorinators.

Maintenance for Ion Exchange

sttems

Typical preventive maintenance
checks:

o Pumps (if any):

- Overheating. The pump
motor should not burn the
hand when touched or smell
hot.

- Noisiness/vibration.
Rattling and grinding
noises may indicate serious
bearing problems and/or
shaft misalignment.

- Water leaks from packing
glands and fittings.

- Loose hardware, mountings,
electrical connections.

- Surface rusting/corrosion.

- Motor ventilation ports.
Ports should be clear and
free of dirt, oil and
moisture.

o Motorized flow valves:

- Water, oil leaks.

- Rough operation, noisiness
during regeneration cycle,.

- Leaks from waste line when
valve is in the "off" or
"in service" position.

- Proper valve positioning.

o Flow meters/flow totalizers:

- Comparison of main flow
meter and check flow meter
for equivalent recordings.

- Leaking, moisture under
meter glass, sticking of
meter in operation.

o Blending flow valve/flow
meters:

-~ Check daily for correct
flow splitting.

VII-5



(o]

(o]

Brine/salt storage:

- Salt level in brine tank.
- Stored salt quantity.

Tanks, pipes and appurtenances:

- Leaks, cracks, corrosion.

Checks During Regeneration

(o)

Check time clock and relays
for:

Noisiness

Sticking

Overheating or hot smell
Time accuracy

Check automatic valve for:

- Leaking
- Sticking
-~ Complete cycling

Check brine system for:

- Flow meter operation

- Adequate salt in brine
tanks

Waste flow:

- Free flowing

- Evidence of resin in waste
flow

Other Periodic Acitivities

o

o

Pumps/motors:

- Lubricate per manufacturer’

recommendation

Flow meters:

- Calibrate per manufacturer'

recommendation

s

-]

VII-6

o Time clock/relays/automatic
valve:

~ Lubricate, adjust per

manufacturer's
recommendation

Maintenance for Lime-Soda Softening

sttems

Maintenance of this equipment
involves at least twice yearly
draining the clarifier structure
for cleaning and to remove scale,
The turbine or mixer sludge rake
arms (if applicable) should also
be checked for clearance and
operation.

The chemical feed systems - such
as lime slurry will need daily
inspection to remove sediments
that may settle out and clog the
piping. The chemical feed pumps
should be calibrated at least
once a week to ensure reliability
of feeds. Caution must be used
when working with the lime slurry
feed system since the solutions
are caustic and will cause skin
burns.

Filters associated with these
plants will have to be maintained
by proper backwashing and cleaning
in order to prevent mud-ball
formation in the media and to
ensure good consistent turbidity
removals, Normally filters are
washed on a head loss or effluent
turbidity monitoring basis de-
pendent on type. Typical filter
hours for softening plants are

40 to 150 hours between back-
washes, Any electrical or hydro-
pneumatic controls associated
with these units should be cali-
brated and maintained at least
quarterly.



VIII. CASE HISTORIES

This section presents a case
history for each method of radio-
nuclide removal described earlier,
including:

1. Lime-soda softening,

2, Ion exchange and blending of
treated and untreated water,
and

3. Reverse osmosis.

LIME-SODA SOFTENING

The water treatment plant in
Peru, Illinois, is an example of
a small plant which treats a raw
water having an Ra-226 concentra-
tion which exceeds the MCL of

5 pCi/1l. The raw water is pumped
from three wells. Treatment
consists of aeration, addition of
lime and soda ash, clarification,
sedimentation, chlorination, and
filtration. Full treatment is
provided to 60 percent of the raw
water which is then blended with
40 percent, which 1s filtered but
not softened. An average of

1.8 MGD is processed by the
treatment plant and pumped to the
distribution system. Treatment
system design criteria and oper-
ating data are presented belowy:

Aerator
Type: Coke tray with forced
draft 2

Area: 324 ft
Capacity: 1,620 gpm

Lime and Soda Ash Addition

Average amount of lime added:
1.87 1b/1,000 gal

Average volume of soda ash
added: 0.008 gal/1,000 gal

Clarifier

Dimensions: 30-ft diameter,
14-ft depth

Volume: 74,000 gal

Weir Loading Rate: 14 gpm/ft

Settling Tank

Dimensions: 36 ft x 30 ft x
14.5 ft (Tank 1)
16 ft x 20 ft x
14.5 ft (Tank 2)
Total Volume: 152,000 gal

Recarbonator

Dimensions: 14.5 ft x 5 ft x
12 ft
Volume: 6,510 gal

Gas Chlorinator

Capacity: 50 1lb/day
Source: 150 1b cylinder

Filters

Number of Units: Three
Type: Gravity rapidzsand
Filter Area: 170 £
Capacity: 2 gpm/ft

Table 8-1 presents reduction data
for Ra—-226 and hardness for

3 days of sampling. These data
show the radium removal is abowve
70 percent with an effluent

radium concentration below 2 pCi/l.

The chemical cost (lime and soda
ash) for this plant is approxi-
mately $75 per day, which is
$0.04 per 1,000 gallons based on
the treated flow of 1.8 MGD. The
construction cost for this plant,

VIII-1



*9/61 ‘vdd :9danog

0°99 6°LL AR 1Z2°1 6Z€ 8% "G SL/%0/€
8 °89 9°0L 001 19°1T 0z€ 6% °S 6L/st/t
L°8L %°26 0L 8% "0 62¢€ 6€°9 GL/61/T
ssaupieq 9z7-®d Amoumo se 1/3m) (T/704d) Amoomu se 1/8uw) (1/70d) aleq
UOTIONPOY JU20I3g SSaUpaI®BH 9zz-®d $S9UpPIBH 9zZ-ed Surrdwmeg
UOTIRIJUIIUO) I3IBM UOTIBIIUIDUO) I3IBM MBY
poual Jos

ONIQNATE TY0434
SIONITII ‘N¥dd ‘SSANCUVH ANV 997-®8Y

1-8 H14VL

d0 NOTIONGHY

VIII-2



as well as other operating costs,
are not available.

ION EXCHANGE AND BLENDING OF
TREATED AND UNTREATED WATER

The village of Lynwood, Illinois,
has an ion-exchange water treat-
ment plant which treats an average
of 158,000 gpd. This plant
removes hardness and Ra-226 from
the raw water which is pumped
from a deep well. Treatment
consists of ion exchange, using a
styrene-based zeolite resin, and
chlorination. Approximately

90 percent of the raw water
receives ion-exchange treatment
and is blended with 10 percent of
the raw water prior to chlorina-
tion. Design criteria for this
treatment system are presented in
the following lists:

Ion-Exchange Units

Number of Units: Three
Dimensions: 90-in diameter,
7.5-ft height
Resin Vo%ume in Each Unit:
206 ft
Bed Depth: 53 in 3
Resin Capacity: 11 kgrCaCO_/ft
Total Capacity (per units):
2,266 kgr

Gas Chlorinator Capacity:

100 1b/day
Source: 150-1b cylinder

Table 8-2 presents Ra-226 reduc-
tion data for 3 days of sampling.
Radium removal is shown to be
above 97 percent producing a
softened water with a radium
concentration of less than

0.5 pCi/1l.

TABLE 8-2

Ra-266 REDUCTION, LYNWOOD, ILLINOIS

Sampling Ra-226 Concentration* (pCi/1l) Percent
Date Raw Sof tened+ Reduction
3/27/75 14.80 0.26 98.2
4/02/75 14.70 0. 36 97.6
4/10/75 14.90 0. 27 98.2

# Samples collected midway between regeneration of resin.

+ Following ion-exchange treatment.

Source: EPA, ORP/TAD-76-2.

VIII-3



The construction cost of this
ion-exchange treatment plant, as
built in 1972, was $150,000. The
operating cost is approximately
$1,520 per month, which is

$0.32 per 1,000 gallons of treated
water based on a flow of

158,000 gpd. The operating cost
does not include amortization of
the construction cost.

REVERSE OSMOSIS

The reverse osmosis treatment
plant which provides potable
water for the Sarasota Bay Mobile
Home Park in Sarasota County,
Florida, is a good example of a
small plant treating a raw water
with a high Ra-226 content. Raw
water is pumped from a well and
pretreated by the addition of
hydrochloric acid for pH adjust-
ment and sodium hexametaphosphate
as a sequestering agent. The
pretreated water is then pumped
through the reverse osmosis
units, which are equipped with
hollow-fiber membranes, at an
operating pressure of 400 psi,
Posttreatment consists of aera-
tion, after which the water is
chlorinated. No blending is
conducted at this plant. The
average flow through the plant 1is
5,000 gpd.

The average hardness and Ra-226
concentrations in the raw water
are approximately 1,612 mg/l (as
CaCO_) and 20.5 pCi/1l, respec-~
tively. The treated water con-
centrations of hardness and
Ra~-226 are approximately 34 mg/l
(as CaCO,) and 0.32 pCi/l, re~
spectively, This represents a
97.9-percent removal for hardness
and a 98.4-percent removal for
Ra-226, These data are based on
sampling. conducted from March
through April 1977.

The construction cost of this re-
verse osmosis treatment plant,
built in 1975, was $70,000. The
estimated operating cost is

$1.22 per 1,000 gallons of treated
water, based on a flow of 5,000 gpd.
The operating cost does not

include amortization and membrane
replacement,

VIII-4



BIBLIOGRAPHY

AWWA Buyers' Guide. 1980. American Water Works Association Journal.
72(11):Part 2.

Bennett, D.L, 1978, The Efficiency of Water Treatment Processes in
Radium Removal. AWWA Jounral. 70(12):698-701.

Department of Naitonal Health and Welfare. Emergency Health Services.
1963. Control of Radioactive Fallout in Water Systems, A Manual
for Water Engineers. Ottawa, Ontario, Canada.

DuPont Company. 1976. Permasep Permeator Engineering Design Manual.
Wilmington, Delaware.

Equipment Buyers' Guide Issue. 1979. Chemical Engineering.
86(15):Part 2.

Gloyna, E., F,, Ledbetter. 1969. Principles of Radiological Health,
Mercel Dekker, New York.

Illinois State Department of Public Health and the University of Illinois.
1960. Radiological Aspects of Water Supplies. Proceedings of the
Second Sanitary Engineering Conference, University of Illinois
Circular. Urbana, Illinois.

Oak Ridge National Laboratory. Health Physics Division. ND. Report of
the Joint Program of Studies on the Decontamination of Radioactive
Wastes., ORNL-2557, Radioactive Waste, TID-4500 (1l4th ed).

Permutit Company, The. 1943. Water Conditioning Handbook. The Permutit
Company, New York, New York.

Petersen, N.J., Samuels, L.D., Lucas, H.F., and Abrahams, S.P. 1966.
An Epidemiologic Approach to Low-Level Radium 226 Exposure. Public
Health Reports, 81(9):805-812.

Sebesta, F., Benes, P., Sedlacek, J., John, J., and Sandrik, R. 1981.
Behavior of Radium and Barium in a System Including Uranium Mine
Waste Waters and Adjacent Surface Waters. Environmental Science
and Technology. 15(1):71-75.

Smith, S.E. and Garrett, K.H. 1972. Some Recent Developments in the
Extraction of Uranium from its Ores. The Chemical Engineer.
Pp. 440-444,

Sorg, T.J. 1978. Treatment Technology to Meet the Interim Primary
Drinking Water Regulations for Inorganics. AWWA Journal.
70(2):105~-112.



BIBLIOGRAPHY
(Continued, Page 2 of 3)

Sorg, T.J., Forbes, R.W., and Chambers, D.S. 1980. Removal of Radium-226
from Sarastoa County, Fla., Drinking Water by Reverse Osmosis.
AWWA Journal. 72(4):230-237.

Sorg, T.J., Logsdon, G.S. 1980. Treatment Technology to Meet the
Interim Primary Drinking Water Regulations of Inorganics: Part 5.